SCHEMATIC |

RED

TRACTOR = M.DEL NUMBER PR185H42STB

BLACK

aallllles

BATTERY

AMMETER
{OPTIONAL)

IGNITION
'SWITCH

1
H
o
|

BLACK

L WHITE ] o=
1 : . i

CLUTCH ! BRAKE
{PEDAL UP)

. STARTER

SOLENOID

COWHITE -

! T 1 .

ﬁ B1ACK

HOUR

ATTMENT GLUTGH

(CLUTCH OFF)

BL.ACK's o -

SEAT SWITCH -+ .
(NOT OCCUPIED)

GHOUND%NG

CONNECTOR ..

4 METER
. (OFTIONAL)

IGNITION -
UNIT

SPARK
PLUG  gn
GAP @
ﬁPLUGS ON .
TWIN CYL. ENGINES)

. FUEL BAUTSORE
- SOLENOID
* (IF SO EQUIPPED)

GW\HG!NG SYLTEM OUTPUT
& AP DG @ 3600 R

2B VOLTS AC @ 3800 FPM
(REGULATOR DISCONNECTED)

. AEGULATOR

L ’ALTEHNATOF!

IGNITION SWITCH .
'POSITION | CIRCUIT | "MAKE”
- OFF . | M+G+Al
RUNLIGHT] - B4AT

BT [Ewsw a1 &

 NON-REMOVABLE -
CONNECTIONS * .

T REMGVABLE -
+ CONNECTIONS

o WIHZNG INSULATED CLIPS

PROPEHL / -SECURE YOUR WIHlNG‘zi'-'.

' NOTE: IF WIRING INSULATED. CLIF’S WEQE REMOVED FOR
~ SERVICING OF UNIT, THEY SHOULD BE ﬂEPLACED TO




ELECTRICAL




 ELECTRICAL

gasg;ssggggsagsg:

"PART

L NOS
o ieddes |
- T4760412

C o 186417

- 183664
166181

- 41524 .
4798d
7148147 -
- 166180
- 73510400 .
4207
o 121308X -

1131563
© 145673
T 122802X
1141940

. .:' NOTE All component damens;ons glven iny. S lnches

- -'ﬁEscRiPﬁoN o
- _Baﬁery N '
TBolf HMex Hd ‘iM, 20unc: X 31’4
‘Case Battery Mech nge
- Switeh Interlock Push- In

.- Hatness Socket nght
. Buib, Light # 1 156

CableBattery. - '
Cable Battery 6 Ga Red wﬁs wire
Fuse 15 Amp: _

" Nut Keps Hex 1/4-20 Ung :
- Cable Ground 6ga 12 biack
- Switch Plunger Nc Gray -

Switch ign .- -

- Kevlign Mo%dedGenerzc

. Harnessign - o
. Bol Fin Hex 1!4 .50LinGx 1!2
'_CoverTermmaiFied PR

Solenoid -- RV
AmmeterRectangular s

- Protection Leop

1 :nch 254 mm




CHASSIS




SHASSIS

-_-"KEY PART
. NO. . NO.

1 169830

S 2 18908t
317080812
B .1B5272.0
9 U 16B33TX012
T 0 72140608
LTt - 155927

- 156487

124028X
74780616 -
19131312

170474 -
©470472X599
- 1169468X428
136619

§8?$$$?8%

72110606
1 17490508
U 160834 -
'~ 73800400
19091416

144696 ¢
| 74780412
162066 -
154798
165867
156524
170165 -
17670508
L2087 17670608
|et2l 156229

ggg;gggaazasésaagﬁ

 Sorew3/B-16X.75

- 73800600

- 45244)(423_'_
| 145243X428".

1446897 -
161464

L _DashLowerSTLT e
- Plate Reinforcement STLT
"Rod Pivot Chassis/Hood

DESCRIPTION, ..~

Chassis
Drawbar

- Bumpet HoodiDash
bash P/L .- '
Bolt Carnage 3;‘8 16)(1
PangiDashLh -

- ClipTinnerman - ...~

13 . .. PanelDash Flh
17 159639X428

18 126938X

Hood LT/PL -

_BumperHood . _
. Piate Mtg Battery Fuel Tank Fr -
Bushing: _

Bolt Fin Hex 3/8-16 x 1 Gr 5
Washer 13/32 X 13!16)(1263 S
Nut Lock Hex Wﬂns 3B-16Unc . -

- Girille/Lens Asm

Lens ET/PL

Fender Footrest STLT F'nt
- BragketFender o
‘FootréstPntLh -

Footrest Pnt Riv . o
" Bolt Rdhd Sht. San 3!8 i6x 3;4

“Serew Tharol 6/16-18 x /2 TYT
* - Bracket Asm Pivot Mower Rear - - -
- Nut Lock Hex W/ins: 1/4-20_

Washer 9/32 x7/8 x 16 Ga N
Bragjet Grukke Lh

“Serew Hex Wshd 8- 18 % “?:‘8
- BracketGrille Rh _
- BoltHex 1/4-20 x 3/4 - -

Duct Air

Bolt Shouider5/16-18 -

- Strew Thdrol 5/16-18X 1!2

Screw Thdrol 3/8-16%1/2"
Insert Lens Relect -

- NOTE Atl component dimensions gwen n’z U S lnches

1mch 254 mm




| PR185H42STB

DRIVE




DRIVE

KEY PART o
"NO.. NO. . DESCRIPTION
[ ; TransaxieHydroGearSM -0510
P - (Crder Parts From Transaxle
o . Manufacturer)
;165619 Rod Shift Hydro LT -
10 - 76020416 - - Pin Cotter 1/8x 1 CAD
14 | 10040400 - - Washer Lock Hvy Helical
15 . 74430544 Bolt, Hex FLGHD 5/16-18 Gr. &
16 .. 73800500 . - Nutlock Hex W/lns 5/16-18 Unc P
19 . 73800800 . Nut Lock Hex W/Wsh '3/8-16 Unc
21 140845 -~ Knob, Round 1/2-13
22 0 0169498 . Rod, Brake Hydro
© 94 73350600 . Nut
.25 - .106888X Sprlng, Brake Rod
S8 19131316 .. Washer .- '
- g7 . 76020412 - . Pin Cotter 1/8 x ( 3/4 CAD.
@8 145204 1 -~ Rod, Parking Brake
C29: 71673 - Cap, Parking Brake. .
® 169592 . - Bracket, Transaxle '
32 74780512 - Bolt Hex Hd 5/16-18 Unc x 3/4
- 34 155071 .. Shaft, Foot Pedal -
- 35 120183X° Bearmg,Nonn .
© 36. 19211616 .. Washer _
7 i572H .. . Pin, Rolt
38. -131494 - Pulley, idier, Flat - .
39-. 74760644  Bolt - .
o400 44700 - - Spacert, Split
C.41° 7165838, .- - Keeper, Belt idler
420019131312 1 Washer 13/32 % 13/16 x 12 Gauge
- 47 127783 .- Pulley, idler, V-Groove
A8 154407 - s Béi_l_c’_ra_nk'Clutcj_h'.iGrnd Drv STL.
490 123205X atairier, Belt .
B0 74760624 C '
- Bt 73680600 _NutCrownEock 3!8~16 UNC S
- B2 73680500 NutCrowniocka1618UNC
-~ 53 -105710X ... nk; Clutch - 0 -
- -B5 105709X - _S"rmg, Retlim, Ciutch
.. BB - 74760620 .. -BoitFin Hex 3/8:16 UNCx1 1!4
- B7. 140294 . . V-Belf, Ground Drive .
B3 169691 Keeper, CenterSpan -
C.8t 17080812 Screw. Thdrotk.. 3/8- 16 x ‘75
R -oB8883R Cover, Pedal: -
163 140186

Puitey, Englne

KEY PART
NO. NO.
64 71170764
g5 10040700
66 154778 - -
g9 142432
70 134683
71 169183
72 19132012
73 169182 |
74 137057
75 121749X
76 12000004
77 123588X
78 121748X
8 165596
g2 123782X
g3 19171216
g4 169594
g9 169373X428
95 170201
96  4497H
116 72110810°
150 165850
151 19133210
156 166002
158 165589 . .
169 165494 .
161 72140406
162 73680400
163 74780416
164 19091010
165 165623
166 166880
T168 165492
169 165580
197 . 169613 -
18 169593
199 169612 -

200 72140508
2o 72110612

" Nyliner Snap-in5/8" 10

DE’SCRlé?rf&_oN o

Bolt, Hex'

Washer - '
Keeper Beﬁ Engme

- Screw

Guide Bett S
Strap Torgle Lh Hydro

Washer 13/32 x 1-1/4x 12 Gauge~
- Strap Targue Flh Hydro .-
“Spacer, Axie
Washer: 25!32 x 1-1/4% 16 Gauge'_. _'
E-Ring - : S
" Key, Square

Wagher.25/32 x 1 5!8 X 16 Gauge

- .- Shatft Asm. Cross Hydro
SprlngTorSIon TIA

- Washer 17/32 x 3/4 X 16 Ga
LinkTransaxle . =
‘Console;Hydro - -
Control Asm Bypass Hyd o

- Retainier Spring 1 Zinc/Cad
" Bolt Rdhd Sq Neck 3/8-16 x 1 25

- Bushing ‘Bellcrank Grd Drive
Washér 13/32x2x10 Ga.

" Washer Srrted 516 1D% 1. 125' L
. Bracket Shift Mount®:

Hub Tapered Flange Shift it

. Bolt Rdnd Sqnk 1/4-20 x 3/4 Gr 5 '_ 3

NutCrownio Kk 1/4-20 Une. -

* Bolt Hex Fin3/4-20 Unc x 1 Gr5 s
 Washer 5/8 x.281 x?(} Ga e
- Bracket PivotLever -

_ Screw5/16-18x5/8 .
. Bolt Shoulder 5/16- 18X 561

Plate Fastemng 1

Washier Nyl 7/8. DX 105" .-
Bolt Sholilder 5/16-18Unc

- Bolt Adhd Sqnk 57/16-18 Une x i
 Bolt Carr Sh¥/8-16 X 1-1/2Gr5.

| NOTE Al componenidlmensuons given in U.S, znches

1 mch 254 mm .




STEERING ASSEMBLY




TF{ACTO :
' ':TEERING ASSEMBLY

KEY - PART

~No. No. DESCRIPTION
1 '_'159944X42B 'WheelSteenng R
2 = 165854 Axle Asm Cast Iron LT
3 169840 ~ SpindieAsmLH _
4 . 169839 Spmdle AsmRH- .- - N
& - -.e266H . . Bearing RaceThrustHarden s
6 21 748)( .. Washer 25/32 X 1-5/6 X 16 Ga

8 12000029 RingKI:p#ES{M 75 RER
10 _'_:.-Z'_-_'_169832 . LinkDrag . - '

T WasherLockHvy chl SprSfB
- Spacer Brg Axle Front

. NutHex Flange | Lock
. Shaft Asm Strg -

- Wasgher Thrist 515}( 750x 033
Support Shatt. . R
Screw Hex Wsh Hd Torx

~.Shaft Asm Pittman
Bracket Steering .
GearSector . .~ =
Screw 3/8- 16x 75
Rod Tie :

22
23
25
z
2
33 . fet1216 Washer1?f’82x3!4x16&a
34 10040500  Washer Lock Hvy Hict Sprsf"ls
35 73540500 - CrowniockNut5f16~24Unf
36 155099 - .Bushing Strg :
37 . 152027 - Screw ' _
38 - 159046X428 - Insert Cap Strg Wh
39 . 19132411 Washer13/32 X 1- 1!20)(11 Ga
40 - 7810M" SLeoocknut
41 158945 . - AdaptorWheel Strg
L 42 148054X428 Boot Steering Dash' '
. 43 - 121740X  Washer 25/32 X 1 1!4)(16@3
44 153720 . Exténsion Steering Shaft LR;‘LT
46 . 121232X Cap Spindle Fr Top B}k
47 - 6855M * Fitting Grease
51 . 73800500 Nut Lock Hex w/lns 5/16-18
54
62
63
65
66
67
68
79
B0
82
85

- 74780520 ' Bolt Fin Hex 5/16-18 Unc x 1- 1 _
467902 . Kit, Steering Assembly Sve . 0 L
3 74780816 _'Bolt Fin Hex 3/8- 16uncx1 Gr 5 i
- 160367 - Spacet Brace Axle - AT
154404 - Bearing AmPittman
- 72140618 - Bolt Rdhd Sq 3/8- 16 Unc X2- 3;'4
1.169827. .. AXle, Brace . o
19132012 _,-;-_,;.-_;Washer 13/32 x 1-1/4 x 12, Ga T
‘80 . 74950612 - Boit Hex Nylon 3/8-16 x 3/4
169835 | Bracket Susp Chassis Front '
7488835 - - Fastner Christmas Tree
. '_173966

* Washer Flat 781 x 1- 1_;2

mch 25 4 mm :




ESCRIPTION -

ushlng Snap Blk Nyi 50 id
oftRdhd Sqnk 1/4- 20x1 112
- Spacer Spiit 28x 88
‘SpringCprsn-

‘Nut Lock 174 Lge Flg Gr 5 Zinc
“BoltShoulder 5/16-18 Unc o
- Nut Hex Lotk W/ing' 3|
- Washer17/32 X 1-
12701 8X ‘Bolt Shoulder 5;’1_6_—.1;8 X 62

1171683 © . ‘Seat
d ey o
3 ?1110616_'
4 19131610
5 145006 . -
6 73800800 -
7 124181X
8 17000616 -
9 19131614
10 155025

1 166369,

12 1212@(

y8Beat o :':NOTE Al componentdsmensmns given mUS inches
: -_:_B__rac_ﬁet:hﬁqt;_n_ﬁn_g Switch S 1|nch 254mm- o




" TRACTOR - - MODEL NUMBER PR1 85H42STB

©KEY PART

o DESCR!PT!ON _ ©© NO. NO. . -DESCBIPTEON
DecalOper 14 172743 Decallns SirgWhi .
Deﬁ.afFendefAmo E 14 160306 - ‘Decal V-Belt’ Schematlc o
ecalHoodLH . - 1 172737 DecalHoodRh .
" Decal Side Panellogo o0 145005 Decal BatDan!Psn _: :
" Decal HP Engine.. - - -- 133671~ PadFootrest -
- Decal By Pass Lt Hydro - --. 138311 . - Decal Handle LﬁHeight Adi dst
i D.eca*MowerWarnKeepHand it 473887 - - DécalFendReflectorBh . -
Away. - _ -. 173589 -+ Decal FendReflectorLh -
Decal FonderLogo - {7481t ManualOwners(Engltsh)
Decal FenderDangerEfF L .- 174812 __-_.:_....Manuamwnefs (French)
o KEY PART S
- NO NO. DESCRIPTION -
1 59192 CapVa%ve Tire:
o 65139 Stem Valve '
-3 170455 T;reFT15X60 -6 Setvice
4 59904 Tube Front (Service item On!y)
5 1068732X%421  Rim Asm 6"front Service - S
8 2784 . - Fitting Grease(FrontWheei Oniy) o
7 9040H | Bedring Flange (FrontWheeIn!y) :
8 1061 08)(421 Rirn Asri: B reay Service '
g - t70456 - . TireRT 20%10-8 Service -
10 71524 © Tube Rear (Service Item Only)
il 104757)( . Cap Axle Bik150X100
.. 144334 Sealan{ Tlre(‘lo 0z. Tube)

: o NOTE Al component dimensmns glven in U, S inches ;
S 1mch 254mm _




ODEL NUMBER PR185H42STB

ENGINE -

i WB’;‘




<43 165391

- 137180
161911
140827

'5124028x

93%3&33%&3%95$8§

“rLine, Fuel 7.5
 Plug, Ol Draifi{
- Bushing Snap- Nyl Blk Fuel. Line -
17670412
17000612 - -
19091416
© 10040500 .
71070512 -
735104001'-__'} -_

NOTE: *"All component dimensions given ;n U S inches '
11nch 254mm : ASUE

e DESCH&PTION

- Control, Thiotle '
- Soraw Hex Thd Cut 1;’4 20 % 5!8
- ~Engine Briggs Model 407777
.. {Order Parts from Engine Mig.) -
- -“Muffier, Asm. Twin Lo-Tone
. ~Pipe Exhaust Intek 20 RH
~ - 'Pipe Exhaust Intek 20LH-
- Bolt 5/18-18UNC x3/4
" - Shield Browing B&S in‘tek ll
ST B __.--_:Muﬁle: Gasket . _
L0140 13280836 =
45 113200300
16 - 11050800
.17 17480624 .
469837
145996 - -
73920800

Nipple, Pipe

T Elbow, Standard 90° 3!8 18NF’T

- Washer, Lock Ext. tooth 3/8 .

:Serew Thdrol 3/846x1-1/2

“Shield, Browmng!Debns Guard

“Control Choka.

© Nt Keps-3/8- 24 UNF

.. Arrester, Spaik. - o

. Tank; Fuel _-
 CapGauge,Fusel . -

.. 123487X .

Clamp, Hose BIK e :
af iJ.'from enging mfg )

Serew Hex Wsh Thdrol’ 4/4-30 % 3;’4

‘Gerew Hex Wsh Thdrol 3/6-1 6 X 3:’4
. Washer 9/32 x 7/8.x 16 Ga.”
- Washer Lock Hvy Hict Spr. 5;1 6
-Serew Hex Hd Cap 5/16-18 X 3!4
Nut Keps Hex 1/4-20 Unc




e
=
=
=




137645

_-_'-'?3680500

- $34753X421
o 131 267X421 . _
©:-105 o Cap; Sleave 80x 112 Blk Mower

SERRS o URTEESREE

TRHLER

TnAc[;R ,

MOWER DECK
PART '
- NO. DESCRIPT!ON -
365892)(421 ‘Mower Deck Assembly, 42"
72140506 = Bolt -
138017 - Bracket Asm Fr. Sway Bar 3/42
185460X421° Bracket Asm Deck 42" Sway Bar
4930M - . - RetainerSpring
o 130832 . - Amm, Suspension, Rear
- BBOBS7 - _' Bolt 3/8-24 x 25 Grade 8 paiched
10030600 . Washer,Lock -
140296 - Washer Hardened -
134149 - Blade, Mulching42”Std
138498 - - - Biade ‘Mower42” Hi-Lift Std
120805 - Bearing, Ball #6204
- Shaft Assembly, Mandrel, Vented

- Housing, Mandrei, Vented
Bearing, Bal}, Mandre!
Stripper, Vented Mower Deck
. Bolt, Carriage 5/16-18x5/8
-+ Bolt, Shoulder

.. Baffle, Voriex -
~Nut-
- Stiffener Bracket o
Bracket; Deflector Mower 42"

- Spting, Torsion, Deflector 252
- Nut, Push Phos & Qil T
3. Shield, Deflector 42" Bk :
‘Washer 1 1/32 X 5/8 %16 Gauge
‘Hod, Hinge 42" 675 W/G
- Serew ThdrotWasherHead: -
*asher; SpacerMower Vented

: -'3_-Puliey, Marndret
187266 - - . Nut, Toplock 9/16

'_ 72110614 ~ Boit :
133835 . . Fastener, ChrlstmasTree

- 173438 Pulley, Idiet, Flat - -

19131316 - Washer 13!32 _13!16x16(5auga
73680600 . Nut S

L 140088 Guard Mandrel LH
o 4497H - Relainer

{37729 . Bcrew, ‘Thdrol 1/4- 20 x587T
1433944 -~ 'Washer, Hardened

' 155066- - Roller Assembly, Cam Follower

L Bolty Shoulder #10-24 Grade 5

U kocknt
- Bolt, Shouider 5/16-18 UNC
- AT sembly, Pad, Brake

- Spacer, Fletamer
©Guard TUVIdler. -

PART
NO.

171598 .
144059 -

74760616 .
130074

19171416,

1322647
139273
436420

71161010

49061216

67

68

90

91
.92 73800600 -
.

o4

95

160793 .
2029
155197X421
155198X421
17080512
73510500
72110504
4898H -
1685746 - -
3. 73930600
- 19121414
473986
153390

j --:157199)(421
173441

173487
173439,

169022
165898

19091216
169670

169676
169674
169675
169671

169672
169669
17720410
72140614 .
- 30794 i

.- ;_1’j72559 |

NOTE All component dlmensuons gwen in U.
tinch = 254mm o

10071000 -

- Bolt, Carridage 5:'18 18x1!2_ _
" Bolt, Shouider . '
- Wheel, Gauge S L
. NutCenterlock 3!8 16
- Washer 3/8x7/8x 14 Ga SRR
Bracket, Extruded -

_ < Washer, Felt- -
+ 165800X421

1335

ae'scmp‘nm
Knob Round

- \-Belt, 42" Mower

Bolt Fin Hax 3/8-16 Unc x1 .

- Bracket Asm Noseroller LM S

.- Nut, 1.6ck, Hex Wilns 3/8- 16 UNC

“Washer 17/3x 78 x6 Ga:

. RolierNose38842. - - .
- Bracket Asm Noseroller RH

MislcherCover

. Screw -

Washer, Elat -
Washer,Lock .
Latch Assembly -

" Nug; Weld

Bracket, Gauge, Wheel LH

- Bracket, Gauge, Wheel FlH
. Screw 5/16-18x3/4

Nut, Keps 5/16 - 18 UNC -

Arm Spiting Brake Mowél
Bracket Armiidler 42" S
Keeper Belt 42 Cltch Cable S

- Pulley fdler Fiat -
.. BoitCarriage idler
Spring Extension

Spring Return idler

'_"RetamerSpnngYellow _
Washer 9732 x 3/4x 16 Ga

Rracket Clutch Cable .
Clutch.Cable 42" - |

- Washar Flat 3/8" Type B .
- Spring Retainer -
© Spring! Retention LVR CLTCH CAB

SpacerC ufehCable - -
Rod Clutch Cable 3/8* -

- Screw Hex Thd Cut 1/4-20 x 58

Bolt Rdhd Sqni 3/8-16 UNC x 1-3/4 ~
“Mandrel Assembly (Inciudes Key
“Numbers8-10,12-15,31and 33)

c MowerDeck Cor_nplete R




TRAC OR - - MODEL NUMBER PR185H42STB

MOWER LIFT

gl




e 'TF{ACTOR---- MODEL NUMBEH PR185H42STB'E‘---"-'--
OWER L!FT '

- PART
MO DESCRIPTION -

459460 - - ere Asm tnner!SprgW!piungerLT
159471 - Shaft Asm Lift RHwAnf .
T q05767X - Pin Groove 1500 ch o
-’_-_12000002' - ERing#5133-62 L SRR
R 222 b 123 R 'ZWasher21f32X1 X21 Ga T P TR,
. 120183X - Bearing NylonBik629 !d o
I4PEE31X T GripHandle”. .
- 170770 Button Plunger
S 139865 - . Link Lift LH Fixed Length

e 12 i39866 -+ HinkLiftRH Fixed Lengih
L3 4839M - . RetainerSpring

R -3 .__._.173288 . LinkFront .
16 73350800  NutJam Hex 1/2- 13 Unc

17 13017 Trunnion Blk Zine '

48 . 73800800 Nut | ock W/Wsh 1/2- ‘!SUnc

19 139868 - Arm Suspension Rear
T 1683552 RetainerSpring
© - 110807X Nut Special ' Ll
©.49131016  Washer 13/32X5/8 X 16 Ga T
. 2876H Spring2-1/8" . '_ B
. 169484 Retainer Clip L
. 126971X Rod Adj Lift Zinc 7.49 Wik Lg
. 73350800 Nut Hex Jam 3/8-16 Unc
138057 ¢ Knotb: inf 3/8-16 Unc BIK Wfsym

150233 Trunnion Infin Height
- 169865 _ - [ Bearng Pvilifi. .. - - B
. 73540600 - Nut CrownlockSr’B 24

465097 - Pointer Height !ndlcator L
. 123835X . . Plug Hole Blk-1.,485/1 515 Dla
17060516 Screw 5/16-18x 1 .
19112410 Washer 11/32x1- 1;210(551 o
- 155098 “Indicator Height STLT '
.145212... ... Nut HexFlange Lock
- 110452X ~ Nut PUsh Phos & Oi

NOTE: All component dimensions given in U.S. inches -
1 inch =25.4 mm

Ao

i,
—h

-séééaégééeégsééﬁég




	SCHEMATIC
	ELECTRICAL
	CHASSIS
	DRIVE
	STEERING ASSEMBLY
	SEAT ASSEMBLY
	DECALS
	ENGINE
	MOWER DECK
	MOWER LIFT



